Previous Page: 02-14Previous Page Next Page Next Page: 02-16
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
145840 Timing Cover Gasket 1 No Photo RH 0
144666 Timing Cover Gasket 1 No Photo 0
309133 Timing Chain Cover 1 No Photo 0
145839 Timing Cover Gasket 1 No Photo LH 0
150581 Setscrew 4 □ Cylinder Heads To Timing Chain Cover
No Photo 0
WP8 Plain Light Washer ID 5/16" OD 0.69" 4 □ Cylinder Heads To Timing Chain Cover
No Photo 1
HB815 Hex Head Bolt 5/16" UNF x 1 7/8" 5 □ Non Air Conditioned Models Only
No Photo 1
HB819 Hex Head Bolt 5/16" UNF x 2 3/8" 3 □ Air Conditioned Models Only
No Photo 1
HB815 Hex Head Bolt 5/16" UNF x 1 7/8" 2 □ Air Conditioned Models Only
No Photo 1
143476 Crankshaft Oil Seal 1 □ Up to LF40,194
No Photo 0
UKC3344 Oil Seal 1 □ From LF40194
No Photo 0
153449 Timing Quadrant 1 No Photo 0
HU854 Hex Head Setscrew 5/16" UNC x 1/2" 2 □ Timing Quadrant to Timing Chain Cover
No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 2 □ Timing Quadrant to Timing Chain Cover
No Photo 1
HB829 Hex Head Bolt 5/16" UNF x 3 5/8" 2 □ Timing Chain Cover to Engine Block
No Photo 1
HB828 Hex Head Bolt 5/16" UNF x 3 1/2" 2 □ Timing Chain Cover to Engine Block
No Photo 1
WP8 Plain Light Washer ID 5/16" OD 0.69" 10 □ Timing Chain Cover to Engine Block
No Photo 1

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional